Mega-dose methylprednisolone in hematologic and non-hematological disorders

Hematolojik ve hematolojik olmayan hastalıklarda yüksek doz metilprednizolon

Şinasi Özsoylu

To the Editor,

The comprehensive, basic and stimulating review article entitled "A novel approach to treatment in childhood acute myeloblastic leukemia and myelodysplastic syndrome with high-dose methylprednisolone as a differentiation and apoptosis–inducing agent of myeloid leukemia cells" by Prof. Hiçsönmez in the recent issue of the Journal gives me an opportunity to clarify this mode of treatment [1].

Although high-dose corticosteroid administration (up to 1000 mg) was used prior to our recommended method of methylprednisolone (MP) treatment, the drug was infused any time of the day intravenously over a 4-hour period, which is generally called "pulse MP treatment" although this term was not used before 1960.

The term "high-dose methylprednisolone" (HDMP) was used for our method of MP administration initially [2-6], following the dose recommendation by Bacigalupo et al. [7], but we changed the term to mega-dose methylprednisolone (MDMP), since HDMP was also used in the literature for 4-10 mg/kg doses.

I would also like to emphasize that MDMP treatment differs from conventional corticosteroid (2 mg/kg in divided doses) HDMP and pulse and bolus MP (1000 mg infused by Bacigalupo et al. in 4 hours) administration, not only by dose (which is increased up to 100 mg/ kg, if required for 3 days initially and then tapered gradually) but also the time of administration [8].

Each MDMP dose (in 10-15 iv or at once orally, covered by honey) is given around 6 am (originally stated as before 9 am) when the corticosteroid level is

highest physiologically in the body, which seems to be important for adrenocorticotropic hormone (ACTH) and corticosteroid homeostasis (highest dose of 4950 mg was given to a patient with acquired aplastic anemia). We gave a short course of MP (30 mg/kg for 3 days followed by 20 mg/kg for 4 days) to patients with acute idiopathic thrombocytopenic purpura, in which the disease prognosis was good; the duration of treatment usually extended to months or even years, according to the severity of the disease. It seems that longer usage of MDMP treatment is better for the prevention of recurrences and relapses [9].

Thus far, more than 500 patients with different hematological (acquired aplastic anemia, Diamond-Blackfan anemia, idiopathic myelofibrosis, idiopathic thrombocytopenic purpura, severe pure red cell hypoplasia, acquired thrombotic thrombocytopenic purpura, severe Coombs (+) hemolytic anemia, hypereosinophilic syndrome, paroxysmal nocturnal hemoglobinuria, Evans syndrome, idiopathic pulmonary hemosiderosis, Kasabach-Merritt syndrome, different acute leukemias, thalassemia intermedia) and non-hematological (steroid-resistant nephrotic syndrome, systemic lupus erythematosus, dermatomyositis, Kawasaki disease, mixed collagen disease, polyarteritis nodosa, rheumatic fever, rheumatoid arthritis, diaphyseal dysplasia, lymphocytic infiltration of the lung, alopecia universalis, sarcoidosis, osteopetrosis, hemangiomatosis) diseases have been treated with MDMP [10-13].

Corticosteroid side effects (hypertension, hyperglycemia, growth retardation, cushingoid appearance, etc.) were practically non-existent as reported by others [14],

Address for Correspondence: Şinasi Özsoylu, MD, Beysukent, Altunşehir Sitesi No.30, Ankara, Turkey Phone: +90 312 203 55 55 E-mail: sinasiozsoylu@hotmail.com doi:10.5152/tjh.2010.16

with the exception of abdominal discomfort, which occurred in half of the patients with oral MDMP treatment [15].

The above points are important and highlight that the results of every high-dose corticosteroid can not necessarily be compared.

Lastly, I believe saline nose drops should be recommended to all MDMP users for the prevention of upper respiratory tract infections, as we previously suggested [16-17] so that interruptions in treatment can be prevented.

In short, I believe the term "MDMP treatment" better differentiates this kind of corticosteroid administration from the other applications, a point which we have reiterated on several occasions.

References

- Özsoylu Ş, Ruacan Ş. High dose bolus methylprednisolone treatment for primary myelofibrosis. Eur J Pediatr 1983;140:810.
- Özsoylu Ş. High-dose intravenous corticosteroid for a patient with Diamond Blackfan syndrome refractory to classical prednisone treatment. Acta Haematol 1984;71:207-10.
- Özsoylu Ş, Coşkun T, Minassazi S. High dose intravenous glucocorticoid in the treatment of childhood acquired aplastic anemia. Scand J Hematol 1984;33:309-16.
- Özsoylu Ş, Coşkun T, Minassazi S. High dose intravenous glucocorticoid in the treatment of childhood acquired aplastic anemia. Scand J Hematol 1984;33:309-16.
- Özsoylu Ş. High dose intravenous methylprednisolone treatment for patients with Diamond-Blackfan syndrome resistant or refractory to conventional treatment. Am J Pediatr Hematol Oncol 1988;10:217-23.

- Özsoylu Ş. High dose intravenous methylprednisolone (HIVMP) in hematologic disorders. Hematol Rev 1990;4:197-207.
- Bacigalupo A, Giordano D, Van Lint MT, Vimercati R, Marmont AM. Bolus methylprednisolone in severe aplastic anemia. N Engl J Med 1979;30:501-2.
- Özsoylu Ş. Megadose methylprednisolone (MDMP) for childhood idiopathic thrombocytopenic purpura (ITP). Turk J Med Sci 2005;35:347-56.
- Özsoylu Ş, Ertürk G. Oral megadose methylprednisolone for acute childhood idiopathic thrombocytopenic purpura. Blood 1991;77:1856-7.
- Özsoylu Ş. Megadose metilprednizolon tedavisi; resyonal kortikosteroid kullanımı. In: Karaaslan Y, Kadayıfçı A, editors. 2004;70-4 (in Turkish).
- 11. Özsoylu Ş. Megadose methylprednisolone (MDMP) treatment. Turk J Pediatr 2004;46:292.
- 12. Özsoylu Ş. Megadose methylprednisolone (MDMP) treatment. Turk J Hematol 2006;23:115-8.
- 13. Özsoylu Ş. Treatment of primary myelofibrosis. Turk J Hematol 2009;26:211-2.
- Bernini JC, Carrillo JM, Buchanan GR. High-dose intravenous methylprednisolone therapy for patient with Diamond-Blackfan anemia refractory to conventional doses of prednisone. J Pediatr 1995;127:654-9.
- Özsoylu Ş. Akut ITP'de methylprednisolone tedavisi. Çocuk Sağlığı ve Hastalıkları Dergisi 2006;49:78-80.
- Özsoylu Ş. Nose drops and the common cold. Eur J Pediatr 1985;144:294.
- 17. Engin E, Kılınç O, Özsoylu Ş. Prevention of upper respiratory infections in health personnel by using saline. Yeni Tıp Dergisi 1997;14:211-2 (in Turkish).